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Applicant: Giant Balloon Co.,Ltd. Date : Jul 08, 2011 
 10F, No.168, Chien Kang Rd., 

Chung-Ho City, Taipei Hsien, 
Taiwan, R.O.C. 
  
 
  

 

Sample Description: 
One (1) piece of submitted sample said to be: 
Item Name : 0.3mm White PVC 
Date Sample Received : Jul 04, 2011 
Date Test Started  : Jul 04, 2011 
*************************************************************************** 
 

Tests Conducted: 
As requested by the applicant, for details please refer to attached pages. 
*************************************************************************** 
 

Conclusion: 
Tested Sample Standard Result 
Submitted Sample Flammability test 

- As per applicant’s request with  
  reference to EN 71 part 2 : 2006  
  and A1 : 2007. 

Pass 
(See test data)

*************************************************************************** 
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  Flammability Test 
 
  As per applicant’s request with reference to European standard on safety of  
  toys EN 71 part 2:2006 and A1:2007. 
 

Clause Testing item Assessment 
General  
-Cellulose nitrate P 
-Pile surface NA 

4.1 

-Highly flammable solids NA 
4.2 Toys to be worn on the head (5.2/5.3/5.4) NA 
4.3 Toy disguise costumes and toys intended to be worn by a 

child in play (5.4) 
NA 

4.4 Toys intended to be entered by a child (5.4) NA 
4.5 Soft-filled toys with a piled or textile surface (5.5) NA 

 
  Remarks: P = Pass ; NA = Not applicable 
   
  Test data: The sample fails to ignite and the first marker thread is not  
             severed, the rate of spread of flame is equal to zero. 
******************************************************************************

End of report
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